
Submitted to:
Botnia S.A.

Orion BKP Mill Pre-Startup Audit
September 2007





BOTNIA S.A. 
FRAY BENTOS, URUGUAY 
ORION BKP MILL PRE-STARTUP AUDIT  
 
 
 

 
 
155557 FOREST INDUSTRY CONSULTING Page 1 
September 2007 

TABLE OF CONTENTS 
   Page 
 
 REPORT SUMMARY 1 
 
1.0 INTRODUCTION 7 
 1.1 Scope of the Audit 7 
 1.2 Audit Exclusions 8 
 1.3 Audit Team 9 
 1.4 Audit Methodology and Reporting 10 
  
2.0 ORION MILL PROJECT ORGANIZATION 12 
 2.1  Mill Operational Organization 12 
 2.2 Mill Construction Organization 13 
 2.3 Mill Commissioning Organization 13 
 2.4 Maintenance Organization 14 
 2.5 Fire and Rescue Organisation 14 
 
3.0 PROCESS EQUIPMENT AND TECHNOLOGY  16 
 3.1  Overview of the Pulp Mill Project 16 
[...]
visit, the system was starting to be used, with a number of mill procedures 
entered into the system. The system is not scheduled to be complete until 
one-year after start-up. 
 
Our review concluded that the mill management team has an appropriate 
level of environmental awareness for a project of this type.  Botnia has 
included key commitments made in the CIS in their environmental permits.  A 
comprehensive environmental management system, based on ISO 14001, is 
being developed, as was described in the CIS. 
 

8.4 Personnel Training 
 
There is a comprehensive personnel training program in place at the Botnia-
Orion mill.  This covers aspects that are normally found for a project of this 
type and includes classroom training, observation in other mills and 
participation in commissioning at the Botnia-Orion mill so as to become 
familiar with the physical plant.   
 
For the key local engineering staff, the training has been much more 
extensive that is often carried out, and a strong mentoring program has been 
developed. 
 
During the first audit visit it was noted that development of operating 
procedures and training for the spill control and recovery system, storm water 
system and parts of the NCG system was required and had not yet occurred, 
and general training for site environmental awareness was recommended.  
These procedures had been written at the time of the second visit and 
operator and maintenance staff environmental awareness training was in 
various stages of completion. 
 

8.5 Commissioning and Operational Status 
 
Based on the information received, site interviews and observations it was 
concluded that both Botnia and Kemira commissioning plans and the people 



BOTNIA S.A. 
FRAY BENTOS, URUGUAY 
ORION BKP MILL PRE-STARTUP AUDIT  
 
 

 
 
155557 FOREST INDUSTRY CONSULTING Page 66 
September 2007 

selected to carry out these plans have the features and characteristics that 
are normal for a project of this type.   
 
It was also concluded at the end of the phase I site visit that the measured 
overall delay in the erection program of eight weeks was approximately 
correct and that the commissioning plan would experience significant 
compaction if the mid-August target startup date was to be maintained. At the 
end of the phase II visit it was clear that mid-August target date had not been 
met. Botnia’s project director, Botnia’s project manager and Andritz’s project 
director all stated that all construction completion activities and 
commissioning checks could be completed in three weeks. 
 
The impact of the compacted project completion schedule on commissioning 
and on the final phase of operator training, where participation in 
commissioning checks and the use of the process simulators was planned, 
has been mitigated by the increased reliance on foreign expertise and the 
later than scheduled start-up date, which has provided a longer than planned 
overall training period for operators. 
 

8.6 Mill Operations 
 
Botnia-Orion is planning to use the BAT operating techniques described in the 
CIS report with respect to process control and optimization, maintenance and 
planning and maintenance systems. 
 
The auditor’s overall impression is that Botnia-Orion is a well designed and 
generally well executed project.  Modern process technologies are used that 
promise to perform with low emission and world-leading environmental 
performance.  The staff we met are competent and motivated.  The foreign 
nationals who are working on the project and supporting the initial mill 
operation have good mill operating experience.  
 
 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Appendix 1 A1.1 Summary of the BAT Evaluation 
Methodology from the CIS 
Report Section A13.1 

 
 A1.2 Schedule of Meetings during 

the Site Visits 
 

 A1.3 Personnel Interviewed 
 

 A1.4 Documents required for the Site 
Visits  

 
 
 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A13.1 

The Summary of BAT Evaluation is taken directly from EcoMetrix (2006) a, Annex A – 
Process and Technology, Section A13.0. The relevant sections are reproduced below 
for reference. Edits to these sections have been made by AMEC to remove reference to 
the proposed ENCE mill, which is now not proceeding at Fray Bentos. The original text 
can be obtained online at 
http://www.ifc.org/ifcext/lac.nsf/Content/Uruguay_Pulp_Mills_CIS_Final. 
 
a EcoMetrix Incorporated, 2006. “Cumulative Impact Study – Uruguay Pulp Mills.” A report 
prepared for the International Finance Corporation, September 2006 
 
A13.0 SUMMARY OF BAT EVALUATION 
In order to assess BAT for the Botnia-Orion mill, a careful methodology was presented 
in Section A1 and systematically executed for the purposes of this CIS.  The 
methodology and results can be summarized as follows: 

1. Assessment of the mill compliance with the emission levels achievable with the use 
of BAT:  Based on emission levels from the IPPC-BAT (2001) and Tasmanian-AMT 
(2004) standards, it was found that the mill is implementing BAT.  Furthermore, a 
comparison was made between the proposed mill emission rates and other mills 
including state-of-the-art BEKP mills in Brazil, as well as other well-operated Botnia 
mills.  It was found that the proposed emission rates for the new pulp mill were 
generally in the same order or better than these mills. 

2. Assessment of whether the environmental regulating body in Uruguay, DINAMA, 
has a comprehensive plan to ensure the BAT standard will be met through their 
permitting process and requirements:  DINAMA is employing a staged process to 
issue management plans for the pulp mill as engineering and construction activities 
progress, which should eventually lead to the AAO or operating permit for the mill.  
Both concentration-based and loading-based discharge requirements are expected 
for the effluent, and well-defined atmospheric emission limits.  The mill proponents 
and DINAMA are currently discussing monitoring and reporting requirements, which 
will be used as the basis for the operating permit renewal required every 3 years. 

3. Assessment of whether BAT has been included in the mill equipment design:  The 
summary of IPPC-BAT (2001), Tasmanian-AMT and certain USEPA Cluster Rule 
(2000) requirements has been summarized in Tables A13-1 and A13-2, and 
targeted issues have been discussed in greater detail in earlier sections of this 
Annex.  The mill will employ state-of-the-art process technology. 

4. Assessment of BAT operating requirements:  The Botnia-Orion mill was evaluated 
regarding their plans for solid waste management practices, monitoring plans 
including those implemented in other operating mills, training and motivation of mill 
personnel, process control, equipment maintenance, environmental management 
systems (EMS), and plans for communication with the community.  Expectations for 
state-of-the-art practices in regards to these issues are in place. 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A13.2 

Table A13-1:  Summary of BAT Analysis for the Botnia-Orion Pulp Mill 

IPPC Requirements Related to Emissions to Water 
Dry debarking of wood Logs will be dry-debarked at the plantations, therefore 

debarking drums at the mill will remove only the remaining 
bark and impurities such as soil and sand. Water used in 
washing of the logs will be recycled, with only a minimum 
purge going to the effluent treatment plant, in order to avoid 
accumulation of impurities. The water consumption at the 
mill is expected to be below the definition for dry debarking, 
i.e. 0-5-2.5 m3/ADt. 

Modified cooking either in batch or 
continuous system 

Cooking will be done in a Downflow Lo-Solids® continuous 
digester. 

Highly efficient brown stock washing and 
closed cycle brown stock screening 

Brown stock will be washed first in the digester, then in high-
efficiency drum displacement washers (DD-Washers®, 
E10=23); three in parallel before oxygen delignification, and 
two in parallel before bleaching. Brown stock screening will 
be done in a three-stage closed cycle. 

Oxygen delignification Before bleaching, pulp will be delignified in a two-stage 
oxygen delignification process. Final kappa number will be 
under 11. 

ECF or TCF final bleaching and some, 
mainly alkaline, process water recycling 
in the bleach plant 

ECF bleaching with the sequence A/D-EOP-D-P; DD-
washers® will be used in the intermediate washing stages. 
Botnia will install the necessary equipment to recycle the 
alkaline filtrate from the bleaching plant, however Botnia has 
stated that the implementation of this option requires that the 
mill is running for at least two years. 

Purification and reuse of condensates Segregation of condensates will be as follows: 
o primary (clean): returned to the feed water tank of the 

recovery boiler 
o secondary, type A: used in the fiberline 
o secondary, type B: used in the white liquor plant 
o foul: stripped to be returned to the process. TRS and 

methanol removal efficiency in stripping: >98%. 
Effective spill monitoring, containment, 
and recovery system 

Spills will be collected and returned to the process. The floor 
channels and sumps will be monitored with sensors (pH or 
conductivity). 

Sufficient black liquor evaporation plant 
and recovery boiler to cope with the 
additional liquor and dry solids loads due 
to collection of spills, bleach plant 
effluents etc. 

Evaporation plant and recovery boiler have been designed 
with adequate additional capacity. Evaporation capacity: 
20% above normal operation. Recovery boiler: 27% above 
design capacity for peaks (9% for continuous operation). 

Collection and reuse of clean cooling 
waters 

Contaminated cooling water will be directed to the effluent 
treatment plant. 

Provision of sufficiently large buffer tanks 
for storage of spilled cooking and 
recovery liquors and dirty condensates to 
prevent sudden peaks of loading and 
occasional upsets in the external effluent 
treatment plant 

Spills will be collected and returned to the process. 
However, if an unexpected load goes into the effluent 
sewers, it will be contained in the equalization and safety 
basins (3 basins, 25,000 m3 each). No effluent will be sent 
from these basins to the biological treatment without being 
checked by an operator. 

Primary treatment of wastewater Fiber-containing effluents from the process will go to a 
primary clarifier before being sent to the equalization basins. 

External biological wastewater treatment Activated sludge treatment, with two parallel lines (two 
aeration basins + two secondary clarifiers). Total volume of 
biological treatment: 150,000 m3.  



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A13.3 

 
 

USEPA Cluster Rule Requirements Related to Emissions to Water 
Adequate chip thickness control The selected chippers (HHQ-Chipper) will produce chip size 

distribution sufficiently even to be classified by flat screens 
used only for cooking of eucalyptus pulp. 

Use of dioxin- and furan-free defoamers 
(i.e. water-based defoamers or 
defoamers made with precursor-free oils) 

Only dioxin- and furan-free defoamers will be used. 

Oxygen- and hydrogen peroxide-
enhanced extraction (which allows 
elimination of hypochlorite and/or use of 
a lower kappa factor in the first bleaching 
stage) 

Oxygen and hydrogen peroxide enhanced extraction is in 
use.  

Use of strategies to minimize kappa 
factor and dioxin & furan precursors in 
brown stock pulp 

The eucalyptus is delignified in Lo-Solids cooking system 
and two stage oxygen delignification system. Efficient 
washing with E10=23 will be used to minimize the organic 
solids content in front of bleaching.  Hexenuronic acids are 
removed by acidic hydrolysis (A-stage) in front of the final 
bleaching. 

High shear mixing during bleaching to 
ensure adequate mixing of pulp and 
bleaching chemicals  

Ahlmix high share chemical mixers are used in all bleaching 
stages. 
 

 
 

IPPC Requirements Related to Emissions to Air 
Collection and incineration of 
concentrated malodorous gases from the 
fibre line, cooking plant, evaporation 
plant, condensate stripper, and control of 
the resulting SO2. The strong gases can 
be burnt in the recovery boiler, the lime 
kiln or a separate, low NOx fournace. The 
flue gases of the latter have a high 
concentration of SO2 that is recovered in 
a scrubber. 

The concentrated odorous gases are collected from the 
cooking and evaporation plant and condensate stripper. The 
gases are primarily fired in the recovery boiler, and as a 
back-up only in an odorous gas boiler equipped with a 
scrubber for bisulphite production. 

Collection and incineration of diluted 
malodorous gases from e.g. the fibre line, 
various sources as tanks, chip bins, smelt 
dissolver etc. The weak malodorous 
gases can be burnt in e.g. the recovery 
boiler mixed with combustion air or in an 
auxiliary boiler depending on the volume. 

The diluted odorous gases are collected in the brown stock 
fibreline, oxygen delignification, evaporation and 
recausticizing. The gases are burnt as the secondary air in 
the recovery boiler, and as a back-up only in an odorous gas 
boiler for weak gases. 

Mitigation of the TRS emissions of the 
recovery boiler by computerized 
combustion control and CO measurement 
and in the case of the lime kiln by 
controlling the excess oxygen, by using 
low S-fuel, and by controlling the residual 
soluble sodium from the lime mud fed to 
the kiln. 

The TRS emissions of the recovery boiler are mitigated by 
computerized combustion control and CO measurement. No 
odorous gases are fired in the lime kiln, mitigating the TRS 
emissions. The residual soluble sodium to the lime kiln is 
minimized.  

Control of SO2 emissions from the 
recovery boilers by firing high dry solids 
concentration black liquor in the recovery 
boiler to mitigate SO2 formation and/or by 

The black liquor will be concentrated close to 80 % dry 
solids to mitigate SO2 formation.  
 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 
 Annex A – Process and Technology 

 

 
Ref. 06-1344 
September 2006 A13.4 

using a flue gas scrubber. 
Control of NOx emissions from the 
recovery boilers and lime kiln by 
controlling the firing conditions and by 
ensuring proper mixing and division of air 
in the boiler, and for new or altered 
installations also by appropriate design; 

- Low NOx burner will be installed. 
- Firing conditions will be controlled.  
- Vertical four level air distribution. 

Control of NOx emissions from auxiliary 
boilers by controlling firing conditions and 
for new or altered installations also by 
appropriate design. 

N/A 

Reducing SO2 emissions from auxiliary 
boilers by using bark, gas, low sulphur oil 
and coal or controlling S emissions with a 
scrubber (n/a in the case of Botnia). 

N/A 

Cleaning of the recovery boilers, auxiliary 
boilers (in which other biofuels and/or 
fossil fuels are incinerated) and lime kiln 
flue gases with efficient electrostatic 
precipitators to mitigate dust emissions. 

The recovery boiler and lime kiln flue gases are cleaned with 
high efficient (99,9%) electrostatic precipitators. 

 
 

USEPA Cluster Rule Requirements Related to Emissions to Air 
Bleach plant vent control and collection. 
The control device shall reduce the total 
chlorinated HAP mass with 99 wt-% or 
more, achieve an outlet concentration of 
10 ppmv or less; or achieve an outlet 
mass emission rate of 1 g/ODt. 

All bleaching vents are collected to the bleaching scrubber. 

Collection and treatment of CNCG should 
include digester, turpentine system, 
evaporation and stripper system.  For 
DNCG the identified sources are at least; 
knotting/screening, oxygen delignification, 
[...]
units. The units are loaded inside the bale storage area onto a terminal truck, which in 
turn transports the units to the barge harbour located on the mill site. The units are lifted 
straight onto the barge. The bale storage capacity on site will be only 1 – 3 days for 
special cases. The pulp will be transported by barge to a large storage facility in Nueva 
Palmira. 

The pulp drying, baling and bale storage area is being constructed as described. 
The planned covered pulp storage area on site is described as being 1 day of 
production. The area was about 65% complete at the time of our first visit and 
97%complete at the time of the second visit. 

 

A7.3.5 Black Liquor Evaporation 

The seven-effect evaporator train has a design capacity of 1 100 t/h of evaporated 
water. In addition to evaporating weak back liquor from brown stock washing, it will treat 
biosolids from the effluent treatment plant and salt cake from the ClO2 plant. The 
evaporation plant was designed with an additional capacity of 20% above normal 
operation (as defined for a production of 1 000 000 ADt of pulp/y). This additional 
capacity allows sufficient margin to recover intermittent discharges and possible future 
bleach filtrate recycle. The weak black liquor will be evaporated to a minimum level of 
75% dry solids.  High levels of dry solids help ensure higher lower furnace temperatures 
and low sulphur dioxide emissions from the recovery boiler. 

The clean primary condensates will be returned to the feed water tank of the recovery 
boiler while secondary condensates will be used in the fiberline and the white liquor 
plant. The foul condensates, with high content of volatile compounds, are purified in a 
stripping column to be reused in the process. Non-condensable gases from stripping 
enter the methanol separation system, where methanol is separated and purified, and 
the remaining gases enter the collection system of concentrated odorous gases. The 
stripping column was designed for a foul condensate treatment capacity (MCR) of 55 
kg/s and TRS and methanol reduction efficiencies of 98%.  

The stripper gas containing methanol will be fed first to the methanol distillation and 
further to the LVHC gas system and burned either in the recovery boiler or the dedicated 
odorous gas boiler. The vacuum system hot well gas and the foul condensate tank vent 
are also collected into the LVHC gas system.  

 
Ref. 06-1344 
September 2006 A7.4 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 

  Annex A – Process and Technology
 

The black liquor evaporation area is being constructed as described. The vendor 
process guarantee values for the stripper where reviewed and are consistent with 
the CIS.  The area was about 60% complete at the time of our first visit and 91% 
complete at the time of the second visit. 

 

A7.3.6 Recovery Boiler and Turbine Generator 

The recovery boiler treats heavy black liquor (about 4 800 tonnes of dry solids per day 
with ash), which is sprayed into the furnace at a high solids content. The boiler, which 
will require fuel oil only for start-up and as support fuel, is a state-of-the-art low odour 
design with low emissions of TRS, sulphur dioxide and nitrous oxides. Dust in the flue 
gas is separated by an electrostatic precipitator. The recovery boiler will be equipped 
with a burner for low volume high concentration (LVHC) gases. Gases from the smelt 
dissolving tank will be fed directly to the recovery boiler, thus eliminating one air 
pollution source relative to most pulp mills. 

The recovery boiler was designed according to the following criteria: 

• additional capacity of 27% above design for peaks (9% for continuous 
operation); 

• steam produced at 93 bars (absolute) and 488°C; 
• low sulphur emissions through high dry solids black liquor firing; 
• low NOx emissions through a fourth level of air entry; 
• low particle emissions through removal with an electrostatic precipitator with 

three chambers/four fields per chamber; and 
• incineration of both high volume low concentration (HVLC) and LVHC gases 

under normal operation. 
 

The plant will use two Siemens turbogenerators. One is an extraction-back-pressure 
turbo generator while the other is an extraction-back-pressure turbogenerator with 
condensing tail. The rated capacity of both machines is 70 MW. Two turbogenerators 
are needed because of power supply from the national grid is limited. There are two 
possibilities to connect the mill to the national 150 kV grid: 

1. Connection to the Fray Bentos sub-station (3 – 4 km away):  

• investment estimate: USD 1,4 millions 
• maximum available power: 55 MW 
• estimated construction time: < 1 year 

2. Connection to the Palmar 500/150 kV sub-station (85 km away):  

• investment estimate: USD 6,8 millions 
• no power limitation for the pulp/chemical mills 
• estimated construction time: 2 to 3 years 

 
Ref. 06-1344 
September 2006 A7.5 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 

  Annex A – Process and Technology
 

The first option requires investing in two generators, in order to enable the running of 
the mill during the turbine maintenance. Including all costs, this is economically the most 
feasible solution; it has the additional benefit of lowering the dependency on external 
electricity suppliers. In addition, it can easily be completed before the start-up. 

At design capacity, the power generation will be 119 MW. The power demand of the 
pulp mill is estimated to be 71,5 MW.  The additional 47,5 MW would be used for the 
chemical plant to be operated on-site by a third party, and/or sold to the national grid.  
Depending on market conditions, it is anticipated that 0 – 30 MW would be sold to the 
national grid with a likely amount of 15 MW. 

The plant will also employ two heavy fuel oil tube boilers for back-up. Both will be used 
as back-up odorous gas incinerators. The capacity of the boilers is 50 t/h of steam at a 
pressure of 16 bars. 

 

The Recovery Boiler and turbine generator areas are being constructed as 
described. The area was about 55% complete at the time of our first visit and 97% 
complete at the time of the second visit. 
One change from the description in the CIS is that the connection to the UTE 150 
kV grid is now at Fray Bentos, as the National Utility (UTE) has installed a new 
(second) 150 KV line to Fray Bentos, in effect placing Fray Bentos in the main 
supply between  San Javier and Mercedes, rather than on a branch line. This 
arrangement provides for greater supply stability, and relieves the grid limitation 
described in the CIS, as the mill can be fed from either direction (San Javier or 
Mercedes).  San Javier is a major node in the National Grid, being on the 500 kV 
network and with connection to the Argentinean Grid. 

 

A7.3.7 Lime Kiln and Recausticizing  

A single lime kiln will be installed. The lime mud will be washed efficiently and dried, and 
the lime kiln will be equipped with an electrostatic precipitator to control particulate 
emissions. The kiln capacity will be about 800 tonnes per day of lime, and will be fired 
with fuel oil.  Limestone will be used as make-up.  Because of anticipated difficulties of 
purchasing make-up lime (CaO), a large silo of a capacity of 6 000 tonnes will be used.  

White liquor will be prepared by adding lime to green liquor in a system comprising a 
slaker-classifier and causticizing tanks. A portion of the white liquor will be oxidised by 
air or oxygen in order to oxidise sulphides, and be used in the oxygen delignification 
system and subsequent bleaching stages. Botnia-Orion is exploring the possibility to 
take the dregs and the grits from the recausticizing plant back to the forest plantations. 
These streams contain many of the trace elements and nutrients that enter the mill with 
wood.  Initially dregs and grits will go to landfill. Figure A7.3-3 the lime kiln and 
recausticizing process at the Botnia-Orion pulp mill. 

 
Ref. 06-1344 
September 2006 A7.6 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 

  Annex A – Process and Technology
 

 

Figure A7.3-3:   Lime Kiln and Recausticizing at the Botnia-Orion Pulp Mill 

The Lime Kiln and Recausticizing area is being constructed as described. The area 
was about 60% complete at the time of our first visit and 94%complete at the time 
of the second visit. 

 

A7.3.8 Chemical Island 

The bleaching chemicals preparation system includes on-site production units for 
chlorine dioxide, hydrogen peroxide, oxygen and sodium chlorate. All other chemicals 
will be purchased.  The storing and handling systems for purchased sodium hydroxide, 
sulphuric acid, magnesium sulphate and talc are included in the chemicals preparation 
plant. The chemical island will be owned and operated by a third party chemical supplier 
(Kemira). Botnia-Orion will be responsible for the emissions regarding air, water and 
residuals from the chemical preparation plant except for the Alox waste from the 
hydrogen peroxide plant that will be returned by Kemira for recycling. 

The chlorine dioxide plant consists of a chlorine dioxide generator, absorption tower and 
storage tanks for chlorine dioxide water and chilled water plant. From the chlorine 
dioxide production, salt cake solution is obtained as a by-product which will be used as 
chemical make-up. Oxygen production is based on a cryogenic process, where oxygen 
is separated from the air by nitrogen liquefaction. A liquid oxygen storage tank and 
oxygen evaporator system is also included for back-up. 

 
Ref. 06-1344 
September 2006 A7.7 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 

  Annex A – Process and Technology
 

The chemical island area is being constructed as described. The area was about 
32% complete at the time of our first visit and 83% complete at the time of the 
second visit. 

 

A7.3.9 Water Treatment 

Raw water will be pumped from the Rio Uruguay at an average rate of 87 000 m3/d and 
subsequently treated in a large feed tank where chemicals (including sodium hydroxide 
and polymers) will be added prior to passing through clarifiers and sand filters. The 
filtered water will be stored in a tank prior to consumption in the various process areas.  

Water to be used for steam production will be further demineralized in one of two lines 
using cation and anion exchange technology, followed by mixed bed ion exchange. 

In order to reduce both the volume of river water required by the mill, and 
simultaneously the volume of the effluent, cooling towers will be used to recycle water. 
The cooling load for the main turbogenerator and the cooling load for the evaporator 
surface condensers will be provided by these cooling towers. 

The water treatment area is being constructed as described. The area was about 
35% complete at the time of our first visit and 97%complete at the time of the 
second visit. 

 

A7.3.10 Effluent Treatment Plant 

The effluent treatment plant will use the activated sludge treatment (AST) process which 
will consist of two parallel lines of one aeration basin and one secondary clarifier each, 
treating an average discharge flow of approximately 73 000 m3/d (25 m3/ADt). The total 
volume of the aerated basins is 150 000 m3. An analysis of the WWTP design and 
estimated removal efficiencies is done in section A8.2 of this Annex. 

Note that the reference above refers to section A8.2 of the CIS report. 

 

Two different sewer flows will be collected at the pulp mill and sent for treatment to the 
WWTP:  

• Low solids effluent: the low solids effluent will be adjusted for pH by quick 
lime in a pre-neutralization tank before being directed to the equalization 
basins. 

• High solids effluent: the high solids effluent will first be directed to a 
mechanical screen chamber for coarse solids removal and then to a primary 
clarifier. The primary clarifier supernatant is then sent to the equalization 
basins.  

 
Ref. 06-1344 
September 2006 A7.8 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 

  Annex A – Process and Technology
 

The effluent treatment system will be equipped with a system of three equalization and 
safety basins. Three basins, with a capacity of 25 000 m3 each, are operated so that 
during normal operation one of the basins is empty, one is being filled with process 
effluent, and the third one is being emptied to the biological treatment system. The 
temperature of the effluent out of the equalization and safety basins, about 50 to 60°C, 
will be reduced in a series of cooling towers to between 30 and 37°C. Urea and 
phosphoric acid nutrients will be added to the wastewater and its pH adjusted prior to 
treatment in the AST basins. Sanitary wastewater from the mill will be added directly to 
the aeration basins without pre-treatment. The activated sludge system employs two 
aeration basins each of 75 000 m3 which contain an anoxic zone and a selector stage. A 
degassing tank ends each basin before the effluent from the AST process is directed to 
the secondary clarifiers. The treated effluent (after sampling for permit requirements) will 
be mixed with river water prior to discharge, in order to lower the effluent temperature 
and minimize any color differences between the effluent and river. 

The primary sludge is sent to the dewatering system consisting of a sludge mixing tank 
and belt presses. Polyelectrolyte solution may be added to the primary sludge to 
enhance the performance of the belt presses. The primary sludge will either be mixed 
with wood waste and bark and landspread on plantations, or sent to composting. Most 
of the secondary sludge is recirculated back to the activated sludge basins as return 
activated sludge (RAS) while the waste activated sludge (WAS) will be sent to the 
biosludge pits and then to the centrifuge dewatering unit. The secondary sludge will be 
mixed with weak black liquor prior to being treated in the evaporators and fired into the 
recovery boiler. 

Process water runoff, including water from debarking and woodhandling and stormwater 
collected within a safety area around the plant are collected and sent to ponds prior to 
the WWTP. Stormwater from outside the safety area is collected and sent to three 
stormwater ponds. At these three ponds, conductivity is measured and TV surveillance 
and a skimmer to collect oil and foams are installed. 

The effluent treatment area, and storm water systems are being constructed as 
described. The area was about 25% complete at the time of our first visit and 87% 
complete at the time of the second visit. 

 

 

A7.3.11 Non-Condensable Gases (NCGs)  

The concentrated NCGs or LVHC gases will either be burnt directly in the recovery 
boiler or in the dedicated odorous gas burner. Either light fuel oil or liquid methanol will 
be used as a support fuel in the burner. This separate burner is equipped with a small 
boiler and a scrubber and the resulting sodium bisulphite from the scrubber could be 
used in the bleach plant instead of sulphur dioxide. The exhaust gases will be 
discharged in the main stack.  

 
Ref. 06-1344 
September 2006 A7.9 



 
 

 
 CUMULATIVE IMPACT STUDY – URUGUAY PULP MILLS 

  Annex A – Process and Technology
 

The dilute NCGs or HVLC odorous gases from tanks and equipment vents will be 
collected and mixed with feed air into the recovery boiler. A separate small boiler, fired 
on oil will be used to burn the HVLC gases should the recovery boiler not be available. 
The back-up boiler exhaust gases will be fed to the main stack.  This system will 
eliminate one of the major causes of odour from traditionally designed mills.    

The Non-Condensable Gases (NCGs) systems are being constructed as described. 
The area was about 60% complete at the time of our first visit and 95% complete at 
the time of the second visit. 
Some specific comment on the NCG system is included in the body of the report. 